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Client’s name : SAINT-GOBAIN VIETNAM LTD
Tén khach hang CONG TY TNHH SAINT-GOBAIN VIET NAM
Client’s address : LOT C20B, STREET 11, HIEP PHUOC INDUSTRIAL PARK, HIEP PHUOC
B ohi VILLAGE, NHA BE DISTRICT, HCM CITY

LO C20B, BUONG 11, KHU CONG NGHIEP HIEP PHUOC, XA HIEP
PHUOC, HUYEN NHA BE, TP.HCM

The following sample(s) was/were submitted and identified by the client as:
Céc théng tin nhdn dang méau do khach hang cung cap:

Name of sample / Tén mau : MAU CHONG THAM WEBERDRY PU
Quantity / S6 luong mau : 01 sample | miu
Date of receiving / Ngay nhan mau : 01-Aug-2023

Time of testing / Thoi gian thir nghiém :  From/ tur 02-Aug-2023 to / dén 07-Sep-2023

Test result / Két qua thir nghiém : See next page(s) / Xem trang sau

Signed for and on behalf of
SGS Vietnam LTD

Thay mat.edng ty

Luu Van Trung
Laboratory Supervisor
Industrial Services
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Characteristic Unit Test method Test result
Tén chi tiéu Don vi | Phuong phap thir nghiém | Két qua thir nghiém

1. Pull-off adhesion strength of

coatings on concrete substrate at

28 days 1/ Cuong do bam dinh trén | VP2 AETRERSOe=E) 14y

nén bé téng & 28 ngay
2. Crack bridging ability ,

Kha néng tao cau vét nit mm BS EN 14891 : 2017 6.38

Note / Ghi chu:

1. (*) The test was accredited 1ISO 17025:2017 by VILAS / Chi tiéu dugc céng nhan I1SO 17025:2017 boi VILAS.
ILAC : International Laboratory Accreditation / Té chirc hop tac cong nhan Phong thtr nghiém quéc té.
MRA : Mutual Recognition Arrangement / Théa wdc thira nhan 1an nhau.
ILAC-MRA-VILAS : VILAS is the full member and signatory of Mutual Recognition Arrangement with International
Laboratory Accreditation / VILAS Ia thanh vién ddy du va ky théa woc thira nhén Ian nhau véi té chire cong nhan
phong thix nghiém quéc té.

2. Rate of use specified by the client: 2 kg/m? (apply 2 coats) / Binh mic str dung do khach hang chi dinh: 2 kg/m?
(quét 2 Iop).
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